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2.580 GHz 5.000 GHz 1,000 MHz 4.99444 GHz -53.18 dBm -28.18 d&
5.000 GHz 10.000 GHz 1,000 MHz 5.05124 GHz -45,76 dBm -20.76 dB
10.000 GHz 18.000 GHz 1,000 MHz 17.03931 GHz -53.40 dBm -28.40 dB
18.000 GHz 26.000 GHz 1,000 MHz 24,29986 GHz -53,33 dBm -28.33 dB
— —
J{ ] Ready (LTI 7
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saronas. FCC RF Test Report

Report No. : FGOD1907D

Frequency Stability

Test Conditions FR1 n7 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0001
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n4l

Peak-to-Average Ratio

Mode FR1 n41 /20MHz / DFT-S OFDM
Mod. 100M Limit: 13dB
RB Size BPSK QPSK 16QAM 64QAM Result
Middle CH 5.33 5.23 5.39 5.33
RB Size 256QAM PASS
Middle CH 5.30
Sporton International (Kunshan) Inc. Page Number 1 A97 of A159
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samran . FCC RF Test Report

Report No. : FGOD1907D

Spectrum Spectrum 2
Ref Level 30.00 dém Offset 12.99 dB @ RBW 1 MHz Ref Level 26.00 dém Offset 6.00 dB & RBW 1 MHz
o Att 30dE @ SWT  100ms ® VBW 3 MHz  Mode Auto Sweep o Att 30de @ SWT  100ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@153 AvgPwr @153 Max
20 d
20
10
0d
od
L]
-10d
-10d
-20 df
-20 df
1) *ﬂ & N i
30 df W
M" 40 df
-an Pl b
50 d
-50d
60 d
60 d
=70
CF 2.59299 GHz 691 pts Span 204.0 MHz CF 259299 GHz____ 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 23.61 dBm Tx Total 23.61 dBm Bandwidth 100.00 MHz Power 28.94 dBm Tx Total 28.94 dBm
|| D ||

Date: 18.JAN 2021 11:44:34 Date! 18.JAN 2021 11:45:08

Ref Level 30.00 dBm Offset 12.99 dB & RBW 1 MHz

Ref Level 26.00 dbm  Offset 6.00 dB = RBW 1 Mz
o att A0 R @ SWT 100 ms @ VBW 3MHz  Mode Auto Sweep o At 30de @ SWT 100 ms @ VBW 3 MHz  Mode Auto Swaep
SGL Count 1007100 SGL Count 1007100
(@153 Avgrwr @153 Max
20 di
20
10
10 di
ad
0
-10df
-10di
20d
20d
304
e i T
and Parn s oy Vi
04
60 df
CF 2.59299 GHz 691 pts Span 20+.0 MHz CF 2.59299 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier
Bandwidth 100.00 MHz Power 23.08 dBm Tx Total 23.08 dBm Bandwidth 100.00 MHz Power 28.31 dBm Tx Total 28.31 dBm
) T e e )

Date! 18.JAN 2021 11:46:00

Date’ 18.JAN 2021 11:45:36

premaa o N = Spemmz @

Ref Level 30.00 dBm Offset 12.99 dB & RBW 1 MHz

Ref Level 26.00 dim  Offset 6,00 db = RBW 11z

jo ALt 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

o155 2varwr

691 pts

il eyl
9 GHz 691 pts Span 204.0 MHz 9 GHz Span 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 22.17 dBm Tx Total 22,17 dBm Bandwidth 100.00 MHz Power 27.56 dBm Tx Total 27.56 dBm

I D I

Date’ 18.JAN 2021 11:46:28

Date: 18.JAN 2021 11:46:54

Sporton International (Kunshan) Inc.

Page Number : A98 of A159
TEL : +86-512-57900158 Report Issued Date : Feb. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK11AG



LAB.

FCC RF Test Report

Report No. : FGOD1907D

‘Channel Power
Bandwidth 100.00 MHz

Power 21.59 dBm

Tx Total 21.59 dBm

it

] Ready

Spectrum

Date’ 18.JAN 2021 11:47:

Spectrum b Spectrum 2 (%) b
Ref Level 30.00 dém Offset 12,59 dé & RBW 1 MHz Ref Level 26.00 dém Offset 6.00 d& & RBW 1 MHz
o Att 30de @ SWT  100ms ® YBW 3MHz  Mode Auto Sweep o Att 30 @ SWT  100ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@153 AvgPwr @153 Max
204
20
10
10d
ad
o
BLE]
-0 d
-20 df
~20 df
N YO PR 19 11
30 df Btk e
prhrusird a0d
A v L
50 df
50 d
60 d
60 df
CF 2.59299 GHz 691 pts Span 204.0 MHz 209 GHz 691 pts

Span 204.0 MHz

\o 2aet
‘Channel Power
Bandwidth 100.00 MHz

Power 26.92 dBm

Tx Total 26.92 dBm

4

&

it

Date! 18.JAN 2021

Spectrum 2 (®)

Date! 18.JAN 2021 11:48:27

Ref Level 3 Ref Level dBm  Offset 6.00 dB w RBW 1Mz
jo ALt 100 ms & VBW 3 MHz Mode Auto Sweep jo ALt 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@153 Avgrwr @153 Max
20 d
20
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10 di
ad
0
-10df
-10di
20d
20d
-30di
a0 d WWWM
Lk i b Pabgind -
gt 4 el P
50 df
04
-6 df
-6 df
9299 GHz 691 pts Span 20+.0 MHz 259 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier
Bandwidth 100.00 MHz Power 19.56 dBm Tx Total 19.56 dBm Bandwidth 100.00 MHz Power 24.86 dBm Tx Total 24.86 dBm
)i ] Ready P L

Date’ 18.JAN 2021 11:48:52

Sporton International (Kunshan) Inc.

TEL : +86-512-5

7900158

FAX : +86-512-57900958

FCC ID : 2AFZZ

K11AG

Page Number

1 A99 of A159

Report Issued Date : Feb. 08, 2021

Report Version

. Rev. 01



s=amranas. FCC RF Test Report Report No. : FGOD1907D

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM

BW 100MHz

Mod. QPSK 16QAM

Middle CH 102.5 102.9

specrum [ SHSSNC) ¥ specrum | SSNNSRNCY) ¥
Ref Level 26.00 dBm  Offset 6.00 dB & RBW 2 MHz RefLevel 26.00 dém  Offset 5.00 dB & RBW 2 MHz
o art 308 SWT 0.6 ps @ VBW 5MHz  Made Auto FFT o At 30de BWT 206 us @ VBW 5MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
Mi[1] 11.90 dBm)| Mi[1] 13.06 dBm|
209 ) 2.639340 GHz, 204 " 2.632950 GHz
o . ) . _ndB 26.00 dB| o i N nds X 26.00 d8)
0 . wJ‘-a\' TSN W AW AR e i 102.500000000 MHz| Ll 1 W W T o=y A ™ ”k TAN 102.900000000 MHz
V Ul v v T T WA 1~ T
] & factor 25.8 [ J actor \ 25.6
0 dan { 0 dam ' -
‘ A |
-10 dBm _)t -10 dém £ %
- f \
20 dBm ) f -20 dBm \y - I
\ A A LA ) ANy
o - I\ Al " AT e TR T b a
. A ! ! A (
Ao T 30 dem T
v L |
-40 dBm: -40 dBm:
-50 dBm -50 dBm
-60 dom -60 dbm
-70 dBm -70 dém
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
M1 T 2,63934 GHz 11.90 dem nds down 102.5 MHz M T 2.62295 GHz 13.05 dem nds down 102.9 Mz
TL 1 2,54194 GHz -14.91 dBm ndB 26.00 dB TL 1 2.54144 GHz -12.93 dBm ndB 26.00 d&
T2 1 264434 GHz -13.68 dBm Q factor 25.8 T2 1 2.64434 GHz -13.31 dBm Q factor 25.6
)i ] NI e [ i ] i) wa
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SPORTON LAB.

FCC RF Test Report

Report

No. : FGOD1907D

Occupied Bandwidth

Mode

FR1 n41 : OB BW(MHz) / DFT-S OFDM

BW

100MHz

Mod.

QPSK

16QAM

Middle CH

97.30

97.70

Spectrum 0 - Spectrum 0 -
Ref Level 26.00 dBm  Offset 6.00 dB & RBW 2 MHz RefLevel 26.00 dém  Offset 5.00 dB & RBW 2 MHz
o att 308 SWT 0.6 ps @ VBW 5MHz  Made Auto FFT o att 30dE BWT 206 s @ VBW 5MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
Mi[1] 13.47 dbm)| Mi[1] 13.10 dBm|
20d T 2.596590 GHz 20d 2.585000 GHz
e ol . R Oce Bw 97.302697303 MHZ] 1o Yl . occew 97.702297702 MHz
T BAREEL A A AN I SR
0 dan r 0 dem ! ‘\
I { I |
10 dBm I t -10 dem J
-20 dBm — T -20 dam 1 %
| v Mooh - et
ooy S A \ A s T Wt A A
0 | WY AN A s P YA i Moy A
- T T (B A A
-40 demr -40 dBm:
-50 dBm -50 dBm
-60 dom -60 dbm
-70 dBm -70 dém
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
M1 T 2,59659 GHz 13.47 dBm M 2.585 GHz 13.19 dem
TL 1 2,544439 GHz 6.56 dBm Occ Bw 97.302687303 MHz TL 1 2.544039 GHz 8.18 dBém Occ Bw 97.702297702 MHz
T2 1 2641741 GHz 5.20 dam T2 1 2.641741 GHz 5.07 dam
JL J JL J ) e
Date’ 18 JAN 2021 11:49:53 Date: 18 JAN.2021 11:50:35
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SPORTON

LAB.

FCC RF Test Report

Report No. : FGOD1907D

Conducted Band Edge

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

o
* * v
Ref Level 30.00 dBm  Offset 12,99 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 12.99 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PARS
20 dh!‘%‘” PURIOUS INE_ABS PABS ZUdhiWLn‘p SPURIOUS _LINE _ABS PASS
10 dem 10 dém
0 dm 0dém
-10 dBm: -10 dBm
o0 dam [l -20 dBm 1 ‘
SPURIOUS_LINE_ABS | [
-30 dBm
-30 dBm
il l\ 1 y <40 dem ‘]!
40 dem il disg Ll
I \ 50 dem "
50 dBm g \ . J,l
I PO W g e
50 dBm
‘ Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.6B8693 GHz 20.13 dém -9.87 db
2.381 GHz 2.490 GHz 1.000 MHz 248519 GHz -31.66 dBm -6.66 dB 2.690 GHz 2.601 GHz 500,000 kHz 2.69006 GHz -12.92 dBm -2.92 de
2.480 Gz 2.495 GHz 1.000 MHz 2.49494 GHz -17.31 dém -4.31d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69131 GHz -17.15 dBm -7.15 dg
2,495 GHz 2.496 GHz 200.000 kHz 2,49589 GHz -15.13 dém -2.13 dB 5 595 CH= 2710 GHz 1,000 MHz 260544 GHZ 27 22 dBm 1423 dp
2,498 GHz 2.596 GHz 100,000 kHz 2,49707 GHz 19.01 dBm -10.99 d& 5710 GHz 5755 GHz 1,000 Mz 571091 GHe ~38.76 chm 1376 db,
]" T

Date: 18,JAN 2021 08:56:07

i

Date: 18.JAN 2021 10:05:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Il

[ ] o
:%:' Spe n 53
Ref Level 30.00 dBm  Offset 12,95 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.99 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGHIE GHEEKABS_ PAES
20 dh’iln-' EPURIOUS INE_ABS 3 ZDGBH'.‘P' SPURIOUS . INE_ABS PASS
10 dBm 10dBm
i TN
0 dBm H Lt 0 dém Gk LA
-10 dem I -10 dBm ‘—l
Hil| |
SPURIOUS_LINE_ABS |
-30 dBm
-30 dem
~ mmﬂ s L
M 40 dem e !
-40 dem —7 N
-50 dBm i e
-50 dém kt |an‘ DY P b
""I’LFW -60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 6Hz |Gy rious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.68063 GHz 3.60 dEm ~26.40 dB
2,391 GHz 2.490 GHz 1,000 MHz 248834 GHz -27.42 dém -2.42 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69008 GHz -23.02 dBm -13.02 d8
2,450 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -20.62 dém -7.62 d8 2,691 GHz 2,695 GHz 1,000 MHz 269127 GHz -23.58 dBm -13.58 dB
2.495 GHz 2.496 GHz 200,000 kHz 2.49600 GHz -26.24 dBm -13.24 dB 2.695 GHz 2.710 GHz 1,000 MHz 2 89791 GHe 27,74 dBm 1474 dB
2.436 GHz 2.506 GHz 100,000 kHz 2.50457 GHz 4.60 dBm -25.40 dB 5710 GHz 5705 GHz 1000 MHz 5 71376 GHz ~37.16 chm TR
]—' T
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s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

pectrum =] sp um
Ref Level 30.00 dBm  Offset 12,99 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 12.99 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dm 0dém
-10 dBm -10 dBm
90 dam. ’7 -20 dBm ] I
SPURIOUS_LINE_ABS ]
-30 dBm
-30 dBm B
\| \. -40 dem
40 dBm u
il ll] . 50 dem |
=50 dBm g U P
) -} 50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 20.11 dém -9.89 db
2.391 GHz 2.490 GHz 1.000 MHz 2.48814 GHz -32.86 dém -7.86 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69003 GHz -11.42 dBm -1.42 dB
2490 GHz 2.495 GHz 1.000 MHz 249496 Gz -17.52 dém -+.52 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69112 GHz -19.05 dém -9.05 db
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -15.40 dém -2.40 dB 5 595 CH= 2710 GHz 1,000 MHz 269514 GHz 27 54 dBm 1484 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49592 GHz 19.09 dBm -10.01 dB 5710 GHz 5755 GHz 1,000 Mz 571036 GHe ~39-49 cbm 14 49 db,
T P
I 1 4

Date: 18,JAN.2021 09:56:30 Date: 18.JAN 2021 10:07:14

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
m— &) Spectrum (%)
Ref Level 30.00 dBm  Offset 12,99 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.99 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES SPURIGHIE GHEEKABS_ PAES
20 dife _EPURIOUS LINE_ABS ] 50 chlfe—$PURIOUS LINE _ABS PASS
10 dem 10dBm
Wy
dBm i 0 dBm iy
-10 dem | -10 dBm \—l
Hil| |
SPURIOUS_LINE_ABS [ ‘
i -30 dBm
-30 dBm f ’I M I‘
-40 dem o L
-40 dém J ,,.% L
-50 dem A
S0 e b T [T T
50 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 6Hz |Gy rious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.67718 GHz 3.32 dém ~26.66 dB
2,391 GHz 2.490 GHz 1,000 MHz 249013 GHz -26.84 dBm -1.84 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69010 GHz -28.31 dBm -18.31 d8
2,450 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -21.56 dém -8.56 d8 2,691 GHz 2,695 GHz 1,000 MHz 269101 GHz -25.57 dBm -15.57 dB
2.495 GHz 2.496 GHz 200,000 kHz 2.49594 GHz -24.87 dBm -11.67 dB 2.695 GHz 2.710 GHz 1,000 MHz 2 69601 GHe 20,02 dBm 1602 da
2.436 GHz 2.596 GHz 100,000 kHz 2.50702 GHz 5.21 dBm -24.79 dB 5710 GHz 5705 GHz 1000 MHz 5 71564 GHz ~37.66 chm 1508 B

]" 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n41 / 20MHz / DFT-S OFDM / 16Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

spectrum || spectrum %
Ref Level 30.00 dBm  Offset 12,99 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 12.99 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKABS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm: 10dem
0 dm 0dém
-10 dBm -10 dBm
90 dam. ’7 -20 dBm T I
SPURIOUS_LINE_ABS ] |
-30 dBm {
-30 dBm ||
1| \ 40 dem i
40 dem J u I ..
50 dem
507 dem W o A J, JLA.quIY A
B P EYNNRT WP e -60 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.68908 GHz 17.60 dbm -12.40 db
2.381 GHz 2.490 GHz 1.000 MHz 246943 GHz -29.41 dBm -4.41 d8 2.690 GHz 2.601 GHz 500,000 kHz 2.69003 GHz -11.34 dBm -1.34 d8
2490 GHz 2.495 GHz 1.000 MHz 249478 Gz -16.21 dém -3.21 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -18.48 dBm -8.48 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49534 GHz -16.25 dém -3.25 dB 5 595 CH= 2710 GHz 1,000 MHz 269647 GHZ 27 76 dBm 1476 dB
2,498 GHz 2,506 GHz 100,000 kHz 2,49707 GHz 18.67 dBm -11.33 dB 5710 GHz 5755 GHz 1,000 Mz 571223 GHe ~39.75 dbm 1475 db,
T P
I 1 4

Date: 18,JAN 2021 09:53:58

Date: 18.JAN 2021 10:08:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12,99 dB Mode Auto Sweep

Spe n

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.92 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS SPURIGIECLINEKARS_ PABS
20 dife _EPURIOUS LINE_ABS 5 20 dhifE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
oA
0 dém I',.'f'“ "“"‘VI 0 dBm o
-10 dam -1odem
i |
SPURIOUS_LINE_ABS |
-30 dBm
-30 dBm f’
40 dem t
-40 dam ‘/ Wﬂh
-50 dem
S0 dém
it 50 dBm
-60 dam
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.506 GHz | ||Gronois Fmissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.67343 Gz 2.85 dém 27.15 B
2,391 GHz 2.490 GHz 1,000 MHz 249018 GHz -27.04 dém -2.04 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69005 GHz -26.70 dBm -16.70 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49477 GHz -22.57 dBm -9.57 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -24.19 dBm -14.19 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -27.80 dém -14.80 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69717 GHz 29.83 dBm 16.83 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49072 GHz 3.50 dBm -26.41 dB 2.710 GHz 5.705 GHz 1.000 MH2 2.71010 GHz ~38.75 dBm 1575 dB
T —
I il [ I
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SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n41 / 20MHz / DFT-S OFDM / 64Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

pec

m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

1 AvgPwr

Limit ¢heck

sPURIOUS

'AES
LINE_ABS
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